INSTALLATION INSTRUCTIONS

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "INSTALLATION INSTRUCTIONS"

Transcription

1 INSTALLATION INSTRUCTIONS Universal Low Profile Tilt Mount Model: U.S. Toll Free: Outside N. America: FRANCE Phone: O03-01

2 Contents Weight Limit... 2 Warning Statements... 2 Installation Tools... 3 Parts List... 3 Mounting Hardware... 4 Features... 5 Installing the Wall Plate... 6 Introduction... 6 Determining the Mounting Surface... 6 Wood Stud Installation... 6 Concrete Installation... 8 Steel Stud Installation... 9 Installing the Mounting Bracket...11 Selecting the Mounting Hardware...11 Universal Washer Installation Universal Spacer Installation Attaching the Mounting Bracket to the Flat Panel Lock-It Security Barrel Installation (Optional) Attaching the Flat Panel to the Wall Plate Mounting Bracket Adjustments Leveling Screw Adjustment Locking Screw Adjustment Tilt Adjustment Utilizing the Security Barrel Technical Specifications Disclaimer Weight Limit Maximum Flat Panel Weight: 175 lbs. Warning Statements Page 2 Contact Planar Systems with any questions: THE WALL STRUCTURE MUST BE CAPABLE OF SUPPORTING AT LEAST FIVE TIMES THE WEIGHT OF THE FLAT PANEL. IF NOT, THE WALL STRUCTURE MUST BE REINFORCED. PRIOR TO THE INSTALLATION OF THIS PRODUCT, THE INSTALLATION INSTRUCTIONS MUST BE READ AND COMPLETELY UNDERSTOOD. KEEP THESE INSTALLATION INSTRUCTIONS IN AN EASILY ACCESSIBLE LOCATION FOR FUTURE REFERENCE. PROPER INSTALLATION PROCEDURE BY A QUALIFIED SERVICE TECHNICIAN MUST BE FOLLOWED, AS OUTLINED IN THESE INSTALLATION INSTRUCTIONS. FAILURE TO DO SO COULD RESULT IN PROPERTY DAMAGE, SERIOUS PERSONAL INJURY, OR EVEN DEATH. SAFETY MEASURES MUST BE PRACTICED AT ALL TIMES DURING THE ASSEMBLY OF THIS PRODUCT. USE PROPER SAFETY EQUIPMENT AND TOOLS FOR THE ASSEMBLY PROCEDURE TO PREVENT PERSONAL INJURY. PLANAR SYSTEMS DOES NOT WARRANT AGAINST DAMAGE CAUSED BY THE USE OF ANY PLANAR SYSTEMS PRODUCT FOR PURPOSES OTHER THAN THOSE FOR WHICH IT WAS DESIGNED OR DAMAGE CAUSED BY UNAUTHORIZED ATTACHMENTS OR MODIFICATIONS, AND IS NOT RESPONSIBLE FOR ANY DAMAGES, CLAIMS, DEMANDS, SUITS, ACTIONS OR CAUSES OF ACTION OF WHATEVER KIND RESULTING FROM, ARISING OUT OF OR IN ANY MANNER RELATING TO ANY SUCH USE, ATTACHMENTS OR MODIFICATIONS. At least two qualified people should perform the assembly procedure. Personal injury and/or property damage can result from dropping or mishandling the flat panel. If mounting to wall studs or ceiling studs, make sure that the mounting screws are anchored into the center of the wall studs or ceiling studs. Use of an edge-to-edge stud finder is recommended. It is recommended that a maximum of ⅝ plaster board be used when mounting to wooden studs. Be aware of the mounting environment. If drilling and/or cutting into the mounting surface, always make sure that there are no electrical wires in wall. Cutting or drilling into an electrical line may cause serious personal injury. Make sure there are no water or natural gas lines inside the wall where the mount is to be located. Cutting or drilling into a water or gas line may cause severe property damage or personal injury. This product is intended for indoor use only. Use of this product outdoors could lead to product failure and/or serious personal injury. Do not install near sources of high heat. Do not install on a structure that is prone to vibration, movement or chance of impact. Installation Instructions

3 1 2 Installation Tools The following tools may be required depending upon your particular installation. They are not included. Electronic Stud Finder ¼ Drill Bit for Wood Stud 7/16 Drill Bit for Steel Stud* 5 /16 Concrete Drill Bit** Hand Held Drill Pencil Level Tape Measure Hammer** Protective Eyewear * Optional tools for steel stud installations. ** Optional tools for concrete installations. Socket Wrench ½ Socket M10 Socket* Phillips Tip Screwdriver Parts List Make sure your product has the following hardware and components before beginning installation. If there are parts missing and/or damaged, stop the installation and contact Planar Systems at (U.S.) or (France). Universal Low Profile Tilt Mount Assembly Components Mounting Brackets (Qty 2) Wall Plate (Qty 1) 5 /16 Flat Washers Universal Spacers (Qty 24) Security Barrel (Qty 1) Thread Depth Indicator (Qty 1) Universal Washers Pro Mounting Hardware M6 Steel Stud Anchors 5 /16 Concrete Wedge Anchors 5 /16 x 3 Lag Bolts Installation Instructions Page 3

4 Parts List (cont d) Mounting Hardware M4 x 16mm Screw M8 x 16mm Screw M4 x 25mm Screw M8 x 25mm Screw M4 x 30mm Screw M8 x 30mm Screw M5 x 16mm Screw M8 x 45mm Screw M5 x 25mm Screw M8 x 70mm Screw (Qty 4) M5 x 30mm Screw M6 x 16mm Screw M6 x 25mm Screw M6 x 30mm Screw M6 x 45mm Screw Page 4 Installation Instructions

5 Features Leveling Screws Allows for leveling adjustments of the flat panel after mounting. Cable/Electrical Cut Out A large cut out on the wall plate allows for easy cable access and power distribution installations. Directional Mounting Arrow Directional Mounting Arrow lets you know which edge is up. Low Profile Design Holds the flat panel less than 2 from the wall. Mounting Slots Allow for a variety of stud configurations and lateral shift adjustments when mounting your flat panel. Locking Safety Screws Prevents the flat panel from being removed or dislodged from the wall plate. Universal Spacers Uniquely designed spacers that fit multiple screw sizes. Installation Instructions Page 5

6 Installing the Wall Plate Introduction Directional Mounting Arrow The Directional Mounting Arrow stamped into the top of the wall mount indicates which edge is the top. Mounting Safety Two people are recommended for the installation of this mount. Determining the Mounting Surface If you will be installing your mount to wood studs, proceed to the Wood Stud Installation section. If you will be installing your mount to a concrete wall, proceed to the Concrete Installation section. If you will be installing your mount to a steel frame, proceed to the Steel Stud Installation section. Wood Stud Concrete Steel Stud Wood Stud Installation Step 1 You must secure the wall plate to two (2) wall studs with a minimum of four (4) lag bolts (2 lag bolts for each stud found). Use a stud finder to determine the exact center of wall studs in the vicinity of the wall plate. Use a pencil to mark the exact center of each of the wall studs. X X Step 2 Two people are recommended for this step; one person to level the wall plate and another person to mark the wall stud location. Place the wall plate against the wall in the desired viewing location. Adjust the wall plate to align the mount slots in the wall plate with the center of the wall studs. Level the wall plate. Use a pencil to mark the upper right mounting location along the center of the wall stud. Page 6 Installation Instructions

7 Installing the Wall Plate (cont d) Step 3 Drill a pilot hole in the center of the upper right mark using a ¼ drill bit and power drill. Only use a ¼ drill bit when drilling the pilot holes. Step 4 Place the wall plate against the wall and align it with the pilot hole. Insert one (1) 5 /16 x 3 lag bolt and one (1) 5 /16 washer into the upper right mounting hole and tighten using a socket wrench and ½ socket. Do not overtighten the lag bolt. Step 5 Level the wall plate. Use a pencil to mark the remaining three (3) mounting locations along the center of each wall stud. Step 6 Two people are recommended for this step; one person to level the wall plate and another person to drill the pilot holes. Drill a pilot hole in the center of each of the marks with a power drill and a ¼ drill bit. Only use ¼ drill bit when drilling the pilot holes. Installation Instructions Page 7

8 Installing the Wall Plate (cont d) Step 7 Insert one (1) 5 /16 x 3 lag bolt and one (1) 5 /16 washer into each pilot hole. Tighten all lag bolts using a socket wrench and ½ socket. Do not overtighten the lag bolts when attaching the mount to the wall. Improper installation may result in personal injury or property damage. Proceed to the Installing the Mounting Bracket section. Concrete Installation The supplied 5 /16 concrete wedge anchors must be used for concrete installation. You will need a 5 /16 concrete drill bit, which is available at your closest hardware store. Concrete Wedge Anchors Example of 5 /16 Concrete Drill Bit (Not Included) Step 1 Two people are recommended for this step; one person to level the wall plate and another person to mark the mounting locations. Place the wall plate against the wall in the desired viewing location. Level the wall plate. Use a pencil and mark 2 upper and 2 lower mounting locations where you will be drilling holes for the concrete wedge anchors. Each horizontal location cannot be closer than 12 apart. Set the wall plate to one side in a safe location. >12 Step 2 Use a power drill and 5 /16 concrete drill bit to drill a hole at each of the marks. Page 8 Installation Instructions

9 Installing the Wall Plate (cont d) Step 3 Insert a concrete wedge anchor into each hole. If necessary, lightly tap each concrete wedge anchor into place with a hammer. Remove the nuts and washers from all four (4) concrete wedge anchors. Replace the washers which you removed from the concrete wedge anchors with the 5 /16 washers shown in the parts list on Page 3. Step 4 Place the wall plate against the wall over the threaded shafts of the concrete wedge anchors. Attach the nuts and 5 /16 washers to each of the concrete wedge anchors and tighten using a socket wrench and an M10 socket. Do not overtighten the wedge anchor nuts. Proceed to the Installing the Mounting Bracket section. Steel Stud Installation The supplied M6 steel stud anchors must be used to install your mount to steel studs. Do not use lag bolts or wood screws. Steel Stud Anchor Screw Steel Stud Anchor Sleeve Step 1 Identify the general location on the wall where you will be mounting your flat panel. Use a stud finder to determine the exact center of each steel stud in the vicinity of the mounting location. Use a pencil and mark the exact center of each steel stud. X Installation Instructions Page 9

10 Installing the Wall Plate (cont d) Step 2 Place the wall plate against the wall in the desired viewing location. Adjust the wall plate to match the locations of the steel studs. Level the wall plate. Use a pencil and mark 2 upper and 2 lower locations where you will be drilling holes for the steel stud anchors. ± ± Set the wall plate to one side in a safe location. Step 3 Use a power drill and 7 /16 drill bit to drill a hole at each of the marks. Insert a steel stud anchor into each hole. If necessary, lightly tap each steel stud anchor into place with a hammer. Step 4 Use a Phillips screwdriver to tighten each steel stud anchor screw until the legs have completely compressed against the back of the steel stud. The steel stud anchor screw will feel tight when you first begin to turn it until the legs begin to compress. The steel stud anchor screw will then turn easier for several turns. The steel stud anchor screw will again feel tight when the legs have completely compressed against the back of the drywall. Stop turning the steel stud anchor screw at that point. Do not overtighten the steel stud anchor screw. Remove the steel stud anchor screws and set them aside. Steel stud anchors may come with small paper washers. You may leave them on the screw or discard them. These small paper washers do not replace standard 5 /16 washers. Page 10 Installation Instructions

11 Installing the Wall Plate (cont d) Step 5 Align the wall plate over the steel stud anchor sleeves. Insert a steel stud anchor screw and a 5 /16 washer into each steel stud anchor sleeve. Use a Phillips screwdriver and tighten each steel stud anchor screw until it is just snug. Do not overtighten the steel stud anchor screws. Do not use a power drill to tighten the steel stud anchor screws. Proceed to the Installing the Mounting Bracket section. X X Installing the Mounting Bracket Selecting the Mounting Hardware Insert a small straw or toothpick into the threaded inserts found on the back of the flat panel. Use a pencil to mark the depth of the threaded insert on the small straw or toothpick. Mark the straw or toothpick 1/8 above the depth of the threaded insert, as shown in Figure 1. Insert the small straw or toothpick into the remaining threaded inserts to compare and verify their depth using the straw or toothpick s 1/8 allowance mark. ± ± Locate the correct diameter screw for the threaded insert. If the screw you selected is longer than the 1/8 allowance mark on the small straw or toothpick, as shown in Figure 2 and Figure 3, do not use this screw. The screw length must not bypass the mark. ² ² Test each size of the screws provided. Small Straw or Toothpick Marking the 1/8 Allowance The correct screws should thread easily into the mounting point and not pull out when tension is applied. Proceed to the Universal Washer Installation section. Small Straw or Toothpick Depth Plus 1/8 Allowance Mark Small Straw or Toothpick Depth Plus 1/8 Allowance Mark Installation Instructions Page 11

12 Installing the Mounting Bracket (cont d) Universal Washer Installation Universal Washers are designed to accommodate the various M4, M5, M6 and M8 hole sizes required by flat panels. Do not place excessive pressure on the back of the flat panel, as this may damage your flat panel. The Universal Washer must be installed between the head of the mounting screw and the mounting bracket as shown. Does your flat panel have: Recessed mount points? Uneven mount points? A curved back? Any obstruction near the mount point? If Yes, you must install Universal Spacers. Remove the mounting brackets, Universal Washers, and mounting screws from the back of the flat panel. Proceed to the Universal Spacer Installation section. If No, skip to the Attaching the Mounting Bracket to the Flat Panel section. M8 M5, M6 M4 Mounting Screw Universal Washer Mounting Bracket Universal Spacer Installation Universal Spacers allow you to attach the mounting bracket to flat panels which have recessed or uneven mount points. Each Universal Spacer adds ¼ to the distance between the mounting bracket and your flat panel. The Universal Spacers must be stacked and oriented as shown. The Universal Spacers must only be installed between the mounting bracket and your flat panel. The Universal Spacers will fit M4, M5, M6 and M8 screw sizes. Proceed to the Attaching the Mounting Bracket to the Flat Panel section. Flat Panel Universal Spacer Mount Point 1 ¼ Page 12 Installation Instructions

13 Installing the Mounting Bracket (cont d) Attaching the Mounting Bracket to the Flat Panel This section presumes that you have read and understood these sections: Selecting the Proper Mounting Hardware Universal Washer Installation Universal Spacer Installation Place your flat panel screen-side down on a soft, flat surface. Identify the number and location of the thread inserts on the back of your flat panel. Align the holes on each mounting bracket with the thread inserts on the back of your flat panel. Secure each mounting bracket to your flat panel by inserting a minimum of two (2) screws per bracket. Do not overtighten the mounting hardware. Proceed to the Attaching the Flat Panel to the Wall Plate section. Lock-It Security Barrel Installation (Optional) Optional security configurations include: - PCB-CSL1 (sold separately) - Padlock (Combination or Keyed; commercially available) Mounting Tab Please read the following directions to install the security barrel: Remove the locking screw from the mounting bracket. Place the locking screw into and through the security barrel (see illustration below). Re-insert the locking screw and security barrel into the mounting bracket. Tighten the locking screw and security barrel until seated in the mounting tab. Do not thread the locking screw any further once it is even with the mounting tab (see illustration to the right). Threading the locking screw any further will prevent you from safely attaching the flat panel to the wall plate. Do not overtighten the locking screw. Proceed to the Attaching the Mounting Bracket to the Flat Panel section. Locking Screw Lock-It Security Barrel Installation Instructions Page 13

14 Attaching the Flat Panel to the Wall Plate This section requires two people. Do not release your flat panel until you are certain that top and bottom hooks of both mounting brackets are securely seated on the upper and lower mounting rails of the wall panel. Raise the flat panel past the top and bottom mounting rails on the wall panel. Slide the flat panel down slowly, keeping it close to the wall. Engage the top and bottom mounting brackets to the rails of the wall plate. Proceed to the Mounting Bracket Adjustments section. Mounting Bracket Adjustments Leveling Screw Adjustment If your flat panel is tilted too far to one side, the leveling screws will allow you to compensate for this tilt by simply adjusting the screws with a screwdriver. Loosen both locking screws. Adjust the tilt of your flat panel. Tighten both locking screws. Caution! It is possible to dislodge your flat panel while you level your flat panel. Use extreme caution until you tighten the locking screws. M6 x 30mm Leveling Screw (1 per Bracket) Locking Screw Adjustment After you have finished leveling your flat panel, be sure to tighten the two (2) M6 x 35mm locking screws. Do not overtighten the locking screws. M6 x 35mm Locking Screw (1 per Bracket) Page 14 Installation Instructions

15 Tilt Adjustment Adjusting the Flat Panel Friction Tilt Angle Place one hand at the center top edge of the flat panel. Place the other hand on the center bottom edge of the flat panel. Using the upper hand, gently pull the top of the flat panel towards you while the lower hand gently pushes the bottom of the flat panel away from you. Adjusting the Flat Panel to the Original Position Place one hand at the center top edge of the flat panel. Place the other hand on the center bottom edge of the flat panel. Using the upper hand, gently push the top of the flat panel towards the wall while the lower hand gently pulls the bottom of the flat panel away from the wall. Utilizing the Security Barrel Your mount includes one (1) Security Barrel which can provide additional theft deterrence for your flat panel. PCB-CSL1 Security Cable - Thread the cable through the hole on the security barrel. Attach the PCB-CSL1 locking mechanism and secure it using the supplied key. Padlock - Place the locking hook through the hole of the security barrel. Snap lock and locking hook together. PCB-CSL1 Padlock (Combination or Keyed) Installation Instructions Page 15

16 Technical Specifications All measurements are in inches [millimeters]. Page 16 Installation Instructions

17 Disclaimer Planar Systems intends to make this manual accurate and complete. However, Planar Systems makes no claim that the information contained herein covers all details, conditions or variations, nor does it provide for every possible contingency in connection with the installation or use of this product. The information contained in this document is subject to change without notice or obligation of any kind. Planar Systems makes no representation of warranty, expressed or implied, regarding the information contained herein. Planar Systems assumes no responsibility for accuracy, completeness or sufficiency of the information contained in this document. This mount is covered under Planar s standard warranty terms and conditions found on Planar Systems 2010 Installation Instructions Page 17

PFW 6851 Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS

PFW 6851 Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS 9531-007-Z00-01 Table of Contents Warning Statements 2 Parts List 3 Installation Tools 3 Wood Stud Installation 5 Concrete Surface Installation

More information

PTDM2. Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids

PTDM2. Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids 1321 S. State College Blvd., Fullerton, CA 92831 USA N O PTDM2 Included components Maximum Flat Panel Weight: 100 lb. / 45.35 kg. M4 x 12mm screw M4 x 16mm screw M4 x 25mm screw M6 x 12mm screw M6 x 16mm

More information

Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features VW401P. User s Manual

Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features VW401P. User s Manual Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features Contents Weight Limit.... 2 Warning Statements.... 2 Installation Tools.... 3 Parts List... 4 Features.... 5 Installing the Mount....

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS AM2 / AM2-B Articulating Swingout Arm NORTH AMERICA 3130 East Miraloma Avenue Anaheim, CA 92806 USA USA and Canada Phone: 1.800.368.9700 Fax: 1.800.832.4888 Other Locations Phone:

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS PP-FCTA Suspended Ceiling Adapter NORTH AMERICA 3130 East Miraloma Avenue Anaheim, CA 92806 USA USA and Canada Phone: 1.800.368.9700 Fax: 1.800.832.4888 Other Locations Phone:

More information

PFW Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids

PFW Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids Maximum Flat Panel Weight: 100 lb. / 45.35 kg. Included Components Wall Mount (Qty 1) Extension Bracket (Qty 1 Pair) Bracket (Qty 1 Pair) 5/16 Flat Washers (Qty 4) Universal Spacers (Qty 8) M5 Allen Driver

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS PP-FCTA Suspended Ceiling Adapter NORTH AMERICA 3130 East Miraloma Avenue Anaheim, CA 92806 USA USA and Canada Phone: 1.800.368.9700 Fax: 1.800.832.4888 Other Locations Phone:

More information

INSTALLATION MANUAL SFM3

INSTALLATION MANUAL SFM3 INSTALLATION MANUAL SFM3 Sony Electronics, Inc. 16540 West Bernardo Drive San Diego, CA 92127 www.sony.com IN-SFM3.R0 Table of Contents WARNING STATEMENTS...- 3 - PARTS LIST...- 4 - INSTALLATION TOOLS...-

More information

INSTALLATION MANUAL CTM-VESA

INSTALLATION MANUAL CTM-VESA INSTALLATION MANUAL CTM-VESA Premier Mounts 3130 E. Miraloma Avenue Anaheim, CA 92806 Phone: (800) 368-9700 Fax: (800) 832-4888 mounts@mounts.com www.mounts.com IN-CTMVESA.R1 PBL-110 Projector Mount Page

More information

AM500-U Installation Guide

AM500-U Installation Guide 1321 S. State College Blvd., Fullerton, CA 92831 USA Included Components Maximum Flat Panel Weight: 500 lb. / 226.79 kg. Wall Mount Bracket (Qty 2) Cross Bar 5/16 Flat Washers (Qty 6) Universal Spacers

More information

Full-Motion TV Mount - 47" to 90" Installation Guide

Full-Motion TV Mount - 47 to 90 Installation Guide Full-Motion TV Mount - 47" to 90" Installation Guide Full-motion Articulating LCD/Plasma TV Wall-mount TV size: 47" - 90" Tilt angle: +/- 12 degrees Max load capacity: 200 lbs / 90 kg Wall distance (at

More information

Dual Arm Tilt LCD Mount

Dual Arm Tilt LCD Mount Installation Manual model # 51324 M o u n t i n g S y s t e m s Dual Arm Tilt LCD Mount Fits Displays 13 to 32 Supports Up to 50 lbs (23 kgs) Projection from Wall from 3 to 17 Meets VESA Standards 50/75/100,

More information

INSTALLATION MANUAL SFM2

INSTALLATION MANUAL SFM2 INSTALLATION MANUAL SFM2 Sony Electronics, Inc. 16540 West Bernardo Drive San Diego, CA 92127 www.sony.com IN-SFM2.R1 Table of Contents WARNING STATEMENTS... - 3 - PARTS LIST... - 4 - INSTALLATION TOOLS...

More information

Tilting, Swiveling & Rotating Flat Panel Wall Mount

Tilting, Swiveling & Rotating Flat Panel Wall Mount Tilting, Swiveling & Rotating Flat Panel Wall Mount Model: VXA980TC +5 to -5 +5 to -5 Supports most 0-80 Flat Panel TVs Maximum Weight Capacity: 32 lbs. Supports VESA Sizes up to 600x500 For technical

More information

Full-Motion TV Mount 36" to 65" Installation Instructions

Full-Motion TV Mount 36 to 65 Installation Instructions Full-Motion TV Mount 36" to 65" Installation Instructions Full-motion/articulating universal LCD/Plasma TV wall-mount TV size: 36" - 65" Tilt angle: 0-15 degrees Max load capacity: 132 lbs / 60 Kgs Wall

More information

INSTALLATION MANUAL PBC-UMS

INSTALLATION MANUAL PBC-UMS INSTALLATION MANUAL. PBC-UMS Premier Mounts 3130 E. Miraloma Avenue Anaheim, CA 92806 Phone: (800) 368-9700 Fax: (800) 832-4888 mounts@mounts.com www.mounts.com Rev. 01 PBL-110 Projector Mount Page 2 Installation

More information

MONOPRICE. Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features. User's Manual P/N 16102

MONOPRICE. Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features. User's Manual P/N 16102 MONOPRICE Modular Video Wall System with Push-to-Pop-out and Anti-Theft Features P/N 16102 User's Manual CONTENTS SAFETY WARNINGS AND GUIDELINES... 3 INTRODUCTION... 4 FEATURES... 5 CUSTOMER SERVICE...

More information

Installation Instructions

Installation Instructions Installation Instructions AM2 Articulating Swingout Arm Premier Mounts 3130 E. Miraloma Avenue Anaheim, CA 92806 Phone: (800) 368-9700 Fax: (800) 832-4888 techsupport@mounts.com www.mounts.com IN-AM2.R1

More information

MM540 Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS

MM540 Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS MM50 Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS Please read this entire manual before you begin. Do not unpack any contents until you verify all requirements on PAGE.

More information

19 to 39 TV WALL MOUNT - FULL MOTION

19 to 39 TV WALL MOUNT - FULL MOTION 19 to 39 TV WALL MOUNT - FULL MOTION RF-HTVMMAB For wood-stud and concrete wall installations Safety information and specifications...2 Tools needed...2 Package contents...3 Installation instructions...5

More information

INSTALLATION MANUAL SP-CEIL-012

INSTALLATION MANUAL SP-CEIL-012 INSTALLATION MANUAL SP-CEIL-012 InFocus Corporation 27700B S.W. Parkway Ave. Wilsonville, OR 97070-9215 1-800-294-6400 www.infocus.com IN-SPECEIL012.R2 PBL-110 Projector Mount Page - 2 - Installation Manual

More information

Ceiling Mount - 32" to 60" - Single Installation Instructions

Ceiling Mount - 32 to 60 - Single Installation Instructions Ceiling Mount - 32" to 60" - Single Installation Instructions Important Safety Information Use proper safety equipment during installation If you don't understand the installation instructions, have any

More information

Installation and Assembly: In-wall Mount for 32" to 71" Flat Panel Displays

Installation and Assembly: In-wall Mount for 32 to 71 Flat Panel Displays Installation and Assembly: In-wall Mount for 32" to 71" Flat Panel Displays Model# Display size range IM760P, IM760P-S 32" to 71" (81 to 180 cm) IM760PU, IM760PU-S 32" to 65" (81 to 165 cm) This product

More information

Monoprice Adjustable Tilt/Swivel Flat Panel Wall Mount Model MLB-109B/RLB-102B (PID# 4926)

Monoprice Adjustable Tilt/Swivel Flat Panel Wall Mount Model MLB-109B/RLB-102B (PID# 4926) Monoprice Adjustable Tilt/Swivel Flat Panel Wall Mount Model MLB-109B/RLB-102B (PID# 4926) VESA Compliant up to 770x480 Max Weight: 125lbs UNPACKING INSTRUCTIONS Carefully open the carton, remove the contents

More information

SB-WM-ART1-M-BL. Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL

SB-WM-ART1-M-BL. Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL SB-WM-ART1-M-BL Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL WARNING The maximum weight of this wall mount is 90 lbs (41 kg). Use with heavier than the maximum

More information

Mount to the Wall INSTALLATION MANUAL

Mount to the Wall INSTALLATION MANUAL Mount to the Wall 15 Locate the Wooden Studs This step applies to wooden stud wall installation only. Determine and mark the exact locations of two stud centers on the wall. Wooden studs should be spaced

More information

MantelMount. TM1A Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS

MantelMount. TM1A Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS MantelMount TMA Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS TM Thank you for choosing the MantelMount television wall mount. Please read this entire manual before

More information

SM-RAZOR-T-M/L/XL. Strong Low Profile Tilt Mount for Ultra-Thin Flat-Panel TVs INSTRUCTION MANUAL

SM-RAZOR-T-M/L/XL. Strong Low Profile Tilt Mount for Ultra-Thin Flat-Panel TVs INSTRUCTION MANUAL SM-RAZOR-T-M/L/XL Strong Low Profile Tilt Mount for Ultra-Thin Flat-Panel TVs INSTRUCTION MANUAL WARNINGS: Installation of this product should be done by a qualified professional. Do not begin installation

More information

SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL

SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL Strong Razor Series Articulating Mount for Large and Extra Large Displays INSTRUCTION MANUAL Installation Manual Warnings: Installation of this product should be done

More information

PLA50B Instruction Manual

PLA50B Instruction Manual PLA50B Instruction Manual We are here to help! Please contact Customer Service with any questions. Customer Service Americas: 800-359-5520 651-484-7988 info@sanus.com Europe, Middle East, and Africa: +

More information

Installation and Assembly: Full Service Video Wall Mount

Installation and Assembly: Full Service Video Wall Mount Installation and Assembly: Full Service Video Wall Mount Model: DS-VW765-LAND Max UL Load Capacity: 125 lb (57 kg) 1 of 12 ISSUED: 05-13-11 SHEET #: 145-9011-5 05-21-12 Note: Read entire instruction sheet

More information

Wall Mount Assembly and Mounting Guide (55 /84 )

Wall Mount Assembly and Mounting Guide (55 /84 ) Microsoft Surface Hub Wall Mount Assembly and Mounting Guide (55 /84 ) For mounting on a wall with wood studs These instructions assume wood-stud wall construction with 2-by-4 studs spaced 16 inches apart,

More information

https://www.wallbedsbywilding.com/wallbed-installation-studio-series/

https://www.wallbedsbywilding.com/wallbed-installation-studio-series/ For Wallbed models: KING SIZE INSTRUCTION BOOKLET #C1 Watch step by step installation instructions at: https://www.wallbedsbywilding.com/wallbed-installation-studio-series/ WARNING! ALL MURPHY/WALLBED

More information

Installation and Assembly: Flat Panel Pull-out Swivel Wall Mount

Installation and Assembly: Flat Panel Pull-out Swivel Wall Mount Installation and ssembly: Flat Panel Pull-out Swivel Wall Mount Models: SP850-V2X2 2300 White Oak Circle urora, Il 60502 (800) 865-2112 Fax: (800) 359-6500 www.peerlessmounts.com ISSUED: 01-17-12 SHEET

More information

INSTALLATION INSTRUCTIONS SMALL FLAT PANEL ADJUSTABLE PITCH WALL MOUNT Model: FTR Series

INSTALLATION INSTRUCTIONS SMALL FLAT PANEL ADJUSTABLE PITCH WALL MOUNT Model: FTR Series INSTALLATION INSTRUCTIONS SMALL FLAT PANEL ADJUSTABLE PITCH WALL MOUNT Model: FTR Series Specifications: Designed for installation on single wood studs or drywall (1/2" minimum thickness); either option

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS For Wallbed models: Do-It-Yourself BOOKLET #C90 WARNING! ALL MURPY/WALLBED SYSTEMS CONTAIN STORED ENERGY. FAILURE TO USE AND FOLLOW THESE INSTRUCTIONS DURING THE INSTALLATION

More information

MPA-9000 Universal Ceiling Projector Mount Kit

MPA-9000 Universal Ceiling Projector Mount Kit I N S T R U C T I O N M A N U A L Universal Ceiling Projector Mount Kit The Universal Ceiling Projector Mount provides a unique, simplified method of ceiling mounting your inverted projector. This low

More information

English FULL MOTION FLAT PANEL TV MOUNT. User Manual L102 TV Mount. 56 lb (25 kg) VESA. Supporting your digital lifestyle (

English FULL MOTION FLAT PANEL TV MOUNT. User Manual L102 TV Mount. 56 lb (25 kg) VESA. Supporting your digital lifestyle ( English User Manual L102 TV Mount FULL MOTION FLAT PANEL TV MOUNT ±12 19-32 56 lb (25 kg) 50x50-200x200 VESA ±180 3-17 (7.6-43.2 cm) Supporting your digital lifestyle Table of Contents Table of Contents

More information

How to Install Custom Real Wood and Faux Wood Blinds

How to Install Custom Real Wood and Faux Wood Blinds Before you begin your installation: READ ALL INSTALLATION INSTRUCTIONS! Make sure that you have all tools and hardware needed for installation. Check the installation surface (wall, ceiling, or window

More information

LOGAN HUTCH WITH SHELVES 36

LOGAN HUTCH WITH SHELVES 36 LOGAN HUTCH WITH SHELVES 36 Date: 12-May-15 www. potterybarn.com Page 1 of 9 Important Safety Instructions: Please read all instructions carefully before assembling. For your safety, assembly by two or

More information

ALF109 Instruction Manual

ALF109 Instruction Manual ALF109 Instruction Manual Scan here to view product demo and install videos or visit san.us/101 Milestone AV Technologies 6436 City West Parkway Eden Prairie, MN 55344 USA Customer Service Americas: 800-359-5520

More information

LC6X4WTM Security Wall Mount with Tilt for up to 60" Flat Screens with VESA 600mm x 400mm or less

LC6X4WTM Security Wall Mount with Tilt for up to 60 Flat Screens with VESA 600mm x 400mm or less Page 1 of 6 The LC6X4WTM Security Wall Mount with Tilt is designed to secure a flat screen, up to a 60", to the wall while still allowing the monitor to tilt. The VESA mounting patterns on the front of

More information

FIXED-POSITION WALL MOUNT FOR TVs in.

FIXED-POSITION WALL MOUNT FOR TVs in. INSTALLATION GUIDE FIXED-POSITION WALL MOUNT FOR TVs 19-39 in. NS-HTVMFAB For wood-stud, solid concrete wall, or concrete block installations Safety information and specifications..... 2 Tools needed.............................

More information

TITAN2-EDGE Public Access Computer Station Dual Track

TITAN2-EDGE Public Access Computer Station Dual Track TITAN2-EDGE Public Access Computer Station Dual Track TITAN2-EDGE Rev A 6/17 Model TITAN2-EDGE ASSEMBLY AND ADJUSTMENT TITAN2-EDGE PARTS AND TOOLS PLEASE REVIEW these instructions before beginning the

More information

WILDING WALLBEDS INSTALLATION INSTRUCTION Side Mount

WILDING WALLBEDS INSTALLATION INSTRUCTION Side Mount WILDING WALLBEDS INSTALLATION INSTRUCTION Side Mount For Wallbed models: Do-It-Yourself Insturction booklet C92 WARNING! ALL MURPHY/WALLBED SYSTEMS CONTAIN STORED ENERGY. FAILURE TO USE AND FOLLOW THESE

More information

Swing Arm TV Wall Mount. Model Number: ASWM-1015 INSTRUCTION MANUAL

Swing Arm TV Wall Mount. Model Number: ASWM-1015 INSTRUCTION MANUAL Swing Arm TV Wall Mount Model Number: ASWM-1015 INSTRUCTION MANUAL AUS 1300 886 649 Model: ASWM-1015 Product Code: 51883 10/2015 Contents Warranty Details 3 Welcome 4 General Safety Instructions 5 Parts

More information

Installation and Assembly: Ceiling mount for LCD screens up to 29"

Installation and Assembly: Ceiling mount for LCD screens up to 29 Installation and Assembly: Ceiling mount for LC screens up to 29" Models: LCC 18, LCC 18-S, LCC 36, LCC 36-S Patent Pending Features: Comes in two adjustable height ranges (in 1" increments): 18"-30" and

More information

Elo Touch Solutions Wallmounting Kit for the 7001L IDS Touchmonitors

Elo Touch Solutions Wallmounting Kit for the 7001L IDS Touchmonitors Installation Manual Elo Touch Solutions Wallmounting Kit for the 7001L IDS Touchmonitors SW602083 Rev E Table of Contents Chapter 1: Safety Warning... 3 Chapter 2: Kit Contents... 4 Included in Kit...

More information

Flat Panel Stand FPZ-655. for 32" to 55" Flat Panel Screens FEATURES. Reinforced universal adapter plate for a strong hold

Flat Panel Stand FPZ-655. for 32 to 55 Flat Panel Screens FEATURES. Reinforced universal adapter plate for a strong hold FPZ-655 Flat Panel Stand for 32" to 55" Flat Panel Screens For a viewing experience that really stands out, Peerless FPZ-655 Universal Flat Panel Stand for 32" 55" flat panel TVs provides a brilliant combination

More information

SAN12 ( <00>)

SAN12 ( <00>) SAN12 (6904-002020 ) Wood 13mm (1/2 in.) 3mm (1/8 in.) Sanus Systems 2221 Hwy 36 West Saint Paul, MN 55113 USA Customer Service Americas: 800-359-5520 651-484-7988 info@sanus.com Europe, Middle East,

More information

GlideRite Retractable Cover System For Hot Spot Spas (SE & SLX only)

GlideRite Retractable Cover System For Hot Spot Spas (SE & SLX only) List of Contents Quantity Description 12 #10 x 1 ½ Flat Head Phillips Screw (see pg. 2) 2 #10 x ½ Pan Head Phillips Screw (see pg. 2) 8 ¼ x 2 ½ Lag Bolt (see pg. 2) 7 ¼ 20 x 5 / 8 Hex Head Bolt (see pg.

More information

ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES

ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES If you have any questions regarding assembly or if you are missing parts, do not return this item to the Sam s Wholesale

More information

Installation and Assembly: Flat \ Tilt Wall Mount for VESA 400x400

Installation and Assembly: Flat \ Tilt Wall Mount for VESA 400x400 Installation and ssembly: Flat \ Tilt Wall Mount for VES 400x400 Model: T642-003 Max Load Capacity: 100 lb (45.4 kg) 3215 W. North ve. Melrose Park, IL 60160 (800) 729-0307 or (708) 865-8870 Fax: (708)

More information

Fixed Wall Arm. Installation Guide. Part number Rev E 2012 PolyVision Corporation All rights reserved

Fixed Wall Arm. Installation Guide. Part number Rev E 2012 PolyVision Corporation All rights reserved Fixed Wall Arm Installation Guide Part number 2002003-001 Rev E 2012 PolyVision Corporation All rights reserved Table of contents Important Safety Instructions... 3 Overview... 4 Important considerations...

More information

FM-3250 / FIXED WALL MOUNT. For Flat Panel Screens. User Manual

FM-3250 / FIXED WALL MOUNT. For Flat Panel Screens. User Manual FM-3250 / FIXED WALL MOUNT For 32-50 Flat Panel Screens User Manual Thank you for choosing Gabor. Thank you for choosing Gabor s fixed flat panel screen wall mount. This heavy-duty wall mount has been

More information

ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR USING THIS PRODUCT.

ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR USING THIS PRODUCT. VAN STORAGE SOLUTIONS FOR THE WAY YOU WORK TM INSTALLATION MANUAL BULKHEAD Model Number 96101-3-01 ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR USING

More information

Installation and Assembly: Universal Projector Wall Arm

Installation and Assembly: Universal Projector Wall Arm Installation and ssembly: Universal Projector Wall rm Models: PST-2955, PST-2955-W, PST-2955, PST-2955-W Max UL Load Capacity: 35 lb (5.8 kg) 2300 White Oak Circle urora, Il 60502 (800) 865-22 Fax: (800)

More information

FML64S ASSEMBLY INSTRUCTIONS

FML64S ASSEMBLY INSTRUCTIONS FML64S ASSEMBLY INSTRUCTIONS Please read this instruction manual carefully before assembly Fits 42-84in plasma and LCD TVs Weight Capacity 60kg (32lbs) MetraHomeTheater.com 866-839-987 460 Walker Street

More information

Please Do Not Return This Product To The Store!

Please Do Not Return This Product To The Store! MODEL NOS. T81 TABLE TENNIS TABLE OWNER'S MANUAL 1. Read this manual carefully before starting assembly. Read each step completely before beginning each step.. Some smaller parts may be shipped inside

More information

Wall mounting bracket

Wall mounting bracket Install Manual Wall mounting bracket Please read this manual carefully before operating your set and retain it for future reference. OTW150 P/NO : MFL63640588 (1503-REV01) www.lg.com COMPONENT Wall mount

More information

ēno one Adjustable Wall Mount and Adjustable Mobile Stand Installation Guide

ēno one Adjustable Wall Mount and Adjustable Mobile Stand Installation Guide Installation Guide Part number 2002105-001 Rev B 2011 PolyVision Corporation All rights reserved Table of contents Overview... 3 Important considerations... 3 Adjustable Wall Mount considerations... 3

More information

Installation Guide PMWT-660/680. Projector Wall Mount

Installation Guide PMWT-660/680. Projector Wall Mount Installation Guide PMWT-660/680 Projector Wall Mount for SMART Board TM interactive whiteboards Trademark Notice SMART Board and the SMART logo are trademarks of SMART Technologies Inc. TORX is a trademark

More information

LCD MONITOR/TV WALL MOUNT

LCD MONITOR/TV WALL MOUNT INSTALLATION INSTRUCTIONS LCD MONITOR/TV WALL MOUNT DUAL DESK CLAMP (RFCD-110) S CAUTION CAUTION A alerts you to the possibility of serious injury or death if you do not follow the instructions. A CAUTION

More information

Midmark Care Exchange 6282 Standard Duty Wall Mounted Workstation

Midmark Care Exchange 6282 Standard Duty Wall Mounted Workstation INSTALLATION MANUAL Midmark Care Exchange 6282 Standard Duty Wall Mounted Workstation Weight Capacity 5-20 lbs 1210180MD Rev. C TABLE OF CONTENTS Tools Required / Installation Warnings / Disclaimer / Safety

More information

NEC Display Solutions of America, Inc.

NEC Display Solutions of America, Inc. NEC Display Solutions of merica, Inc. Installation and ssembly Manual: Custom Ceiling Mount for NP-M332XS, NP-M352WS, NP-M282X, NP-M283X, NP-M322X, NP-M323X, NP-M322W, NP-M323W, NP- M363X, NP-M363W, NP-M402X,

More information

Installation and Assembly: LCD UPRIGHT STAND FOR PEDESTAL CABINETS

Installation and Assembly: LCD UPRIGHT STAND FOR PEDESTAL CABINETS Installation and Assembly: LCD UPRIHT STAND OR PEDESTAL CABINETS Part Number 49-5672-30 EATURES Take all of the guess work out of selecting the proper stand for your pedestal cabinets. This custom stand

More information

INSTALLATION INSTRUCTIONS for the JOMY RETRACTABLE LADDER. If there are any questions, please call (800)

INSTALLATION INSTRUCTIONS for the JOMY RETRACTABLE LADDER. If there are any questions, please call (800) INSTALLATION INSTRUCTIONS for the JOMY RETRACTABLE LADDER If there are any questions, please call (800) 255-2591 INSTALLATION INSTRUCTIONS WARNING! Ladder Sections Lock When Closed. Do Not Install or Close

More information

e997 Articulating Wall Arm MANUAL IM004-03

e997 Articulating Wall Arm MANUAL IM004-03 e997 Articulating Wall Arm MANUAL 10.18.16 IM004-03 0 WELCOME The Enovate Medical e997 Articulating Wall Arm was designed to set a new standard in quality. Enovate Medical s goal is to provide a wall arm

More information

ULTRA SPACE SAVER SQUARED Installation Instructions

ULTRA SPACE SAVER SQUARED Installation Instructions Installation Instructions The Ultra Space Saver Squared has several steps for installation. Note that the single and double sided setups and parts are different. Make sure you follow the instructions according

More information

Full-motion Wall Mount

Full-motion Wall Mount Full-motion Wall Mount MD120409-01 AWM1521- AU Safety Instruction Component Checklist WARNING IMPORTANT: Ensure that you have received all parts according to the component checklist prior to installing.

More information

HOME BAR SERIES 3 DRAWER BASE

HOME BAR SERIES 3 DRAWER BASE HOME BAR SERIES 3 DRAWER BASE Warning: Excessive weight hazard! Use two or more people to move, assemble or install wine cabinets to avoid back injury. Do not leave children unattended near cabinets. High

More information

MODEL# SLA001-3 "SLIDE & LOCK" A-FRAME POOL LADDER

MODEL# SLA001-3 SLIDE & LOCK A-FRAME POOL LADDER MODEL# SLA001-3 "SLIDE & LOCK" A-FRAME POOL LADDER IMPORTANT INSTRUCTIONS: : Read all instructions carefully & completely to become familiar with parts, assembly, safety and proper use of this product.

More information

VACUSEAL MODEL 200. HOT TUB PRODUCTS 233 Carrington Road Bethany CT

VACUSEAL MODEL 200. HOT TUB PRODUCTS 233 Carrington Road Bethany CT VACUSEAL MODEL 200 J G F G H L HOT TUB PRODUCTS 233 Carrington Road Bethany CT 06524 860-469-2580 www.vacusealcoverlift.com www.hottubproducts.com Made in USA H K E D C I A P B 10 9 8 7 6 5 4 3 2 1 0 SPAS

More information

installation guide

installation guide JANUS INTERNATIONAL 1 866 562 2580 w w w. j a n u s i n t l. c o m 2000 2500 3000 installation guide RIGHT DRIVE END SHOWN LH OPPOSITE LEFT TENSION END SHOWN RH OPPOSITE PUSH-UP OPERATION 2000 2500 3000

More information

Installation and Assembly:

Installation and Assembly: Installation and ssembly: Model: DS508 os pd For SHPD installations, please contact Peerless Customer Service for a copy of the P. Maximum Load Capacity: 200 lb (90.7 kg) 2300 White ak Circle urora, IL

More information

Desk/Wall-Mount Rack

Desk/Wall-Mount Rack Desk/Wall-Mount Rack Patent(s) Pending Installation Instructions Post P/N: 119-1752 119-1781 119-1782 119-4014 Frame P/N: 119-1591 119-1754 119-1755 Kit Contents (2) Frames (4) Posts Assembly Hardware

More information

Vertical Honeycomb Shades

Vertical Honeycomb Shades Step by Step Installation Instructions Vertical Honeycomb Shades Customer Service 800.248.8888 or visit us online at smithandnoble.com Thank you for purchasing from Smith+Noble. Your new shades have been

More information

Installation and Assembly: DUKANE PROJECTOR SHORT THROW WALL ARM

Installation and Assembly: DUKANE PROJECTOR SHORT THROW WALL ARM Installation and Assembly: DUKANE POJETO SHOT THOW WALL AM Model: UST-WALLAM3 POJETO POSITION FO 60" - 70" SEEN SIZE POJETO POSITION FO 70" - 100" SEEN SIZE 430-User Guide UST-WALLAM3-00 Do not begin to

More information

Installation and Assembly: Wallmount for CPA100 and Whiteboard

Installation and Assembly: Wallmount for CPA100 and Whiteboard Installation and ssembly: Wallmount for CP100 and Whiteboard Model: 100IWBMOUNT Maximum Load Capacity for Screen: 53 lb (24 kg) Maximum Load Capacity for Projector : 13.5 lb (6 kg) 1 of 16 Visit 3215 the

More information

Preference Collection 5580 Treatment Console INSTALLATION GUIDE

Preference Collection 5580 Treatment Console INSTALLATION GUIDE Preference Collection 5580 Treatment Console INSTALLATION GUIDE 0 WARNING Failure to install the 5580 as described in this installation guide may cause the unit to collapse, resulting in serious injury

More information

Please read and understand the OnBoard Timpani Cart Owner s Manual before using the Timpani Cart.

Please read and understand the OnBoard Timpani Cart Owner s Manual before using the Timpani Cart. Assembly and Owner s Manual OnBoard Timpani Cart Performance Position Towing Position CONTENTS Important User Information...........................2 General......................................2 Manufacturer.................................2

More information

Installation Instructions

Installation Instructions Installation Instructions Ceiling Mount Bracket for DLP Based Projectors (for High Ceilings) Model No. ET-PKD100H Contents Important Safety Notice.................. 2 For DLP Based Projector: PT-D10000

More information

INSTALLATION INSTRUCTIONS INS T A L L A TIO N INS T R U C TIO N S THE MAVERICK HANGER R H

INSTALLATION INSTRUCTIONS INS T A L L A TIO N INS T R U C TIO N S THE MAVERICK HANGER R H INS T A L L A TIO N INS T R U C TIO N S THE MAVERICK HANGER 10.6.2016 PARTS INSTALLATION SPECIFICATIONS AND TOOLS INSTRUCTIONS 2-1/4" 2-7/8 11-3/8" 1/4" 2-1/8 PARTS INSTALLATION AND INSTRUCTIONS TOOLS

More information

Installation instruction: Step 1 Remove the bolts (H) with Allen key (F) to separate wall plate unit (A) into two pieces. Wall plate H TV plate Step 2 Step 3 Step 4 10mm (2/5") E D Concrete wall OR Use

More information

Metro 3-in-1 TV Console (SMXL-6)

Metro 3-in-1 TV Console (SMXL-6) Metro 3-in-1 TV Console (SMXL-6) LOT NUMBER: DATE PURCHASED: / / This item is designed to be 3-in-1 configuration. Please choose which of the 3 options suits your needs. DO NOT discard any of the hardware

More information

121PB - PRO UNEVEN BARS

121PB - PRO UNEVEN BARS Sales & Service sasportonline.com Head Office 135 Forestview Road P.O. Box 40 Orillia, Ontario Canada L3V 6H9 Toll Free (800) 563-6479 Phone (705) 325-2274 Fax (705) 325-1485 USA Office 7879 Will Rogers

More information

Installation and Assembly: Projector Ceiling/Wall Mount

Installation and Assembly: Projector Ceiling/Wall Mount Installation and ssembly: Projector Ceiling/Wall Mount Models:PRG-EX, PRG-EX-S, PRG-EX-W PRG-EXB, PRG-EXB-S, PRG-EXB-W PRG-EXC, PRG-EXC-S, PRG-EXC-W R This product is intended for use with UL Listed products

More information

Speaker Mount Center Channel Speaker Adapter (PAC-301)

Speaker Mount Center Channel Speaker Adapter (PAC-301) I N S T R U C T I O N M A N U A L Speaker Mount Center Channel Speaker Adapter () The Speaker Mount Center Channel Speaker Adapter () uses the same interface as the Side Speaker Adapter and can be used

More information

O-Sullivan King 4 Poster Bed O-Sullivan Queen 4 Poster Bed Parts and Hardware List

O-Sullivan King 4 Poster Bed O-Sullivan Queen 4 Poster Bed Parts and Hardware List Parts and Hardware List A. Left Headboard Post 1 pc B. Right Headboard Post 1 pc C. Left Footboard Post 1 pc D. Right Footboard Post 1 pc E. Headboard Panel 1 pc F. Footboard Rail 1 pc. Spindles 4 pcs

More information

Warnings. Description. Prior to Installation Tools Needed

Warnings. Description. Prior to Installation Tools Needed Warnings Failure to act in accordance with the following may result in death or personal injury. The JT Strong Arm Stabilizer System is intended to eliminate chassis movement in travel trailers and fifth

More information

southpaw enterprises, inc.

southpaw enterprises, inc. Store these instructions in a safe place or with the enclosed maintenance checklist In-FUN-ity Climbing System Assembly Examples This example sheet is intended to supplement the instruction sheets that

More information

ROCKWELL. Two Panel Door. Half X Door. Double X Door. Z Combination Door

ROCKWELL. Two Panel Door. Half X Door. Double X Door. Z Combination Door ROCKWELL 4 in 1 DOOR Choose between four door styles with this Door Kit. Our versatile Rockwell Door Kit is very easy to assemble. All materials and hardware needed to assemble any of the four styles are

More information

INSTALLATION AND CARE INSTRUCTIONS

INSTALLATION AND CARE INSTRUCTIONS INSTALLATION AND CARE INSTRUCTIONS Vertical Applications Honeycomb Shades CONTENTS Introduction...2 Before You Begin...3 Vertical Application Parts Overview...4 Materials Required...5 Tools Required...6

More information

Please Do Not Return This Product To The Store!

Please Do Not Return This Product To The Store! MODEL NO. T8176 QUICK SERVE 3000 TABLE TENNIS TABLE OWNER'S MANUAL 1. Read this manual carefully before starting assembly. Read each step completely before beginning each step. 2. Some smaller parts may

More information

K3 Series INSTALLATION INSTRUCTIONS. Kontour Array Arm Series

K3 Series INSTALLATION INSTRUCTIONS. Kontour Array Arm Series INSTALLATION INSTRUCTIONS K3F30 K3F0 K3F0 K3G30 K3G0 K3G0 K3G30 Kontour Array Arm Series Spanish Product Description German Product Description Portuguese Product Description Italian Product Description

More information

INSTALLATION MANUAL SONANCE SOUNDBARS SB46 M AND SB46 L. Introduction. Box Contents. Wall Mount Installations

INSTALLATION MANUAL SONANCE SOUNDBARS SB46 M AND SB46 L. Introduction. Box Contents. Wall Mount Installations INSTALLATION MANUAL SONANCE SOUNDBARS SB46 M AND SB46 L Introduction Thank you for purchasing the Sonance Soundbar SB46 M or SB46 L. When properly installed your new Soundbar will give you years of entertainment

More information

INSTALLATION MANUAL FLAT LCD DISPLAY MOUNT MODEL

INSTALLATION MANUAL FLAT LCD DISPLAY MOUNT MODEL INSTALLATION MANUAL FLAT LCD DISPLAY MOUNT MODEL CMK Ceiling WARNING! The wall, floor or ceiling should be capable of supporting a weight of at least five (5) times the monitor s weight. If it cannot,

More information

Installation Instructions

Installation Instructions For Medium (15-18.5K) + Heavy duty (22-28.5K) Air Conditioner READ BEFORE INSTALLING UNIT To avoid risk of personal injury, property damage, or product damage due to the weight of this device and sharp

More information

COPPER / FIBER MANAGER RACK INSTALLATION INSTRUCTIONS PX Standard Release A March 2008

COPPER / FIBER MANAGER RACK INSTALLATION INSTRUCTIONS PX Standard Release A March 2008 COPPER / FIBER MANAGER RACK INSTALLATION INSTRUCTIONS PX101425 Standard Release A March 2008 A UPON RECEIPT OF YOUR Copper / Fiber Manager Rack Great care has been taken to insure that your Copper / Fiber

More information

Spring Loaded All Season Roll-Up Doors

Spring Loaded All Season Roll-Up Doors Spring Loaded All Season Roll-Up Doors STAND-OFF MOUNTING METHOD INSTALLATION INSTRUCTIONS READ THIS FIRST Carefully examine the crate(s) for damage before opening. If the carton is damaged, immediately

More information